2025 MOTO 5

SPARE PARTS CATALOGUE

MOTO 5 - 2025

g i
S
”;ﬁ’ AR
iy

it

il ,/:JHI
il n"m
&

M,

= RACING

1|Page




MIREZENT

2025 MOTO 5

1. HANDLE LEVER / THROTTLE / CABLES / HOLDERS / PROTECTORS
No. Reference Description Reqd No.
STD | OP1 | OP2
1 |[8716 HOLDER, PIPE 1
2 | 1765|6921 HANDLEBAR 2
3 | 5908 | 4496 | 5387 | THROTTLE 1
4 | 1348|7420 GRIP HANDLE 2
5 | 6405 KIT HANDLE COVERS, HANDLEBAR 1
6 | 5389|2987 LEVER, CLUTCH 1
7 | 4110 CAP, HANDLEBAR 1
8 | 6067 | 0528 CABLE, THROTTLE 1
9 | 4001 CABLE, CLUTCH 1
10 | 0629 BOLT M8X30 2
11 | 2062 BOLT M8X16 4
2|Page




MIREZENT

2. FRONT BRAKE MASTER CYLINDER / CALIPER / REPAIR KIT

Reqd

No. Ref Descripti
o eference escription No.

STD | OP1 | OP2

3000 | 7875 | 1713 | FR. BRAKE PUMP FORMULA / J.JUAN

3003 | 7965 | 1714 | LEVER, FR. BRAKE PUMP FORMULA / J.JUAN

3790 | 8008 | 3154 | BOLT, FR. BRAKE COVER FORMULA / J.JUAN

4930 | 7870 | 4931 | HOSE, FR. BRAKE FORMULA / J.JUAN

6922 | 2492 RACOR BOLT & WASHER, FR. BRAKE PUMP FORMULA / J. JUAN

1715 | 2569 J.JUAN BRAKE CALIPER & PAD SET

7188 | SPACE CENTERING, BRAKE CALIPER

1913 SPACER, BRAKE CALIPER

I[N |W[IN |-

7428 BOLT M8x100, BRAKE CALIPER

=
o

6080 BRAKE PAD SET, CALIPER FORMULA / J.JUAN

[y
[y

3792 REPARATION BRAKE PUMP FORMULA

[N PN U O N I W TS ) (YN O TS

=
N

6332 REPARATION CALIPPER KIT J.JUAN

2025 MOTO 5 3|Page




MIREZENT

3. STEERING STEM (33,5MM) / OP2 (28MM)
No Reference Description Reqd No.
STD | OP1 | OP2
1 [5366 STEERING AXLE 1
2 | 7053 | 7054 | 7055 | UNDER & UPPER ECCENTRIC PIPE (22MM) 1
3 | 5367 BEARING, HEAD PIPE 2
4 | 3846 | 3845 UNDER STEM 1
5 0479 NUT M22, HEAD PIPE 1
6 [1741 DUST SEAL 1
7 | 3848|3847 STEM UP (A) 1
8 |6543 STEM UP (B) 1
9 |5368 BOLT M14x17, STEERING AXLE 1
10 | 3187 | 2059 BOLT M8x35 6
11 | 1253 BOLT M8x20 1
12 | 2062 | 4808 BOLT M8x16 1
13 {6190 STEERING CUSHION 1
14 | 1880 SPACER, STEERING CUSHION 1
15 [ 7519 BOLT M8x55 1
16 | 7520 BOLT M8x60 1
17 | 7522 SPACER, BALL JOINT 1
18 | 1912 | 7070 STEM SET 1
1 | 7145 STEERING AXLE (21MM) 1
2 | 3857 (3855|5476 | UNDER & UPPER ECCENTRIC PIPE (21MM) 1

2025 MOTO 5 4| Page




MIREZENT

4. FRONT FORK
No Reference Description Reqd No.
sTD | op1 |oP2

1 |8295 FORK ASSY (625MM) 1

2 | 3064|7228 CAP, FORK 1

3 | 5965 OUTER BODY FORK 1

4 |5968 INNER BODY FORK 1

5 [5974 R. FOOT FORK 1

6 |5902 L. FOOT, J JUAN FORK 1

7 | 6480 SLIDE COLLAR 1

7 8 |0298 5617 GUIDE COLLAR 1

9 |6481 RING BACK UP 1

10 | 4442 | 3805 OIL SEAL 1

11 | 6638 O-RING, OIL SEAL STOPPER 1

g ] 12 | 1037 SEAL DUST 1

— 13 | 1254 BOLT M6x30 4

14 | 5933 BOLT M6x12 4

o 15 | 7190 BOLT M4x12 4

16 | 3275 HOLDER WHEEL FR. 1

= 17 | 3457 FR. FENDER SUPPORT 1

= 18 | 4887 SPRING K = 4 1

= 19 | 4888 SPRINGK =5 1

20 | 5599 SPRING K = 6 1

21 [ 6590 SPRING K = 7 1

22 | 7416 DAMPER COMP. FR. 1

23 [ 4139 DAMPER COMP. FR. ANDREANI 1

24 | 7229 FORK ADJUSTER 1

25 [ 2294 OIL SEAL AND SEAL DUST 1

2025 MOTO 5 5|Page




2025 MOTO 5

MIREZENT

5. FRONT WHEEL
Reference Description Reqd No.
STD | OP1 | OP2
5354 NUT, AXLE WHEEL 1
5475 WASHER, AXLE WHEEL 1
3 | 5940 BOLT M8x20 REDUCED HEAD, FR. BRAKE 6
DISK
4 15320 FR. BRAKE DISK 1
5 | 4440 COLLAR L., FR. BRAKE DISK 1
6 |0635 BEARING, FR. WHEEL 2
7 |4254 0642 | FR. RIM 17", BEARINGS & COLLAR 1
8 |5318 COLLAR, INSIDE RIM 1
9 |[2499 COLLAR R., FR. WHEEL 1
10 | 5315 AXLE, FR. WHEEL 1
11 | 1010 | 2613 VALVE 1
12 | 6602 | 6592 FR. TIRE (M) DUNLOP 1
6|Page




MIREZENT

6. REAR BRAKE MASTER CYLINDER / CALIPER
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 6738 RR. BRAKE PUMP 1
2 1766 BOLT M6x25 4
3 | 4579 BOLT M6x10 1
4 | 1922 BOLT M6x25 1
5 | 4757 ROD END 1
6 | 1906 NUT 1
7 | 5101 COPPER WASHER M10 2
8 | 0196 RACOR BOLT M10 1
9 | 5337 HOSE, RR. BRAKE 1
10 | 0632 SUPPORT, CALIPER 1
11 | 6348 CENTERING 2
12 | 2637 MIR RACING RR. CALIPER 1
13 | 0896 BRAKE PADS 1
14 | 0035 COPPER WASHER M8 2
15 | 0197 RACOR BOLT M8 1
16 | 6589 BRAKE FLUID 1
MIR RACING RR. BRAKE KIT (550MM),
17/ 0643 | 5963 REF: (1,5,7,8,9,12,13,14,15) 1

7|Page




MIREZENT

7. REAR WHEEL
No Reference Description Reqd No.
STD | OP1 | OP2

1 [5354 NUT M14, AXLE RR. WHEEL 1
2 | 5475 WASHER M14 1
3 | 5327 BOLT M10x20 3
4 | 8367 | 1527 SPROCKET 39T 1
5 | 1916 NUT M10 3
6 | 7214 L. COLLAR, RR. WHEEL 1
7 |5198 BEARING 1
8 |5328 CARRIER, SPROCKET 1
9 | 5325 SILENTBLOCK, CARRIER 3
10 | 2814 COLLAR, SILENTBLOCK 3
11 | 4549 | 4551 | 7171 | L. COLLAR, RR. WHEEL 1
12 | 1917 BOLT M10x35 3
13 | 4893 WASHER M10 3
14 | 0635 BEARING 2
15 | 4255 | 5710 | 0642 | RR. RIM, BEARING & COLLAR 1
16 | 5324 | 4552 INSIDE COLLAR, RR. RIM 1
17 | 4550 R. COLLAR, RR. WHEEL 1
18 | 0637 BRAKE DISK 1
19 | 5940 BOLT M8x20 3
20 | 2983 AXLE, RR. WHEEL 1
@ 21 | 6603 | 7829 | 3948 | RR. TIRE (S2) 1
22 | 1010 | 2613 VALVE 1

SPROCKET
No.| Reference Description
4 8357 32D /33D /34D /35D /36D /37D /38D /39D /40D /41D /42D / 43D

2025 MOTO 5 8|Page




2025 MOTO 5

MIREZENT

8. FUEL TANK
No Reference Description Reqd No.
STD OP1 | OP2
1 | 1965 | 1793 FUEL TANK 1
2 7533 O-RING, FUEL CAP 1
3 | 7534 INSIDE O-RING, FUEL CAP 1
4 | 4118 FUEL CAP, FUEL TANK 2022 1
5 | 5531 NON-RETURN VALVE 1
6 1995 HOSE, FUEL TANK 1
7 | 5314 END, FUEL TANK 1
8 | 3658 | 3656 FUEL FILTER 1
9 | 5204 QUICK CONNECTOR, HOSE 1
10 | 4540 | 5146 MUZ EXPLOSAFE 1
11 | 5970 CATCH TANK, FUEL 1
12 | 1550 RUBBER BAND 2
13 | 4427 HOOK, RUBBER 2
14 | 8767 | 0445 | 2285 | LARGE FUEL TANK 1
15 | 3525 | 3526 | 3524 | FUEL CAP, FUEL TANK 2021 1

9|Page




MIREZEE

9. EXHAUST MUFFLER
No Reference Description Reqd No.
STD | OP1 | OP2
1 |1887 GASKET, EXHAUST PIPE 1
2 | 4839 12 SECTION, GASKET & SHORT PIPE 1
3 |3528 SPRING, PIPE EXHAUST 2
4 | 1409 22 SHORT SECTION, PIPE EXHAUST 1
5 | 6421 22 LONG SECTION, PIPE EXHAUST 1
6 |1316 KIT SILENTBLOCK 2
7 6723 CIRCLIP, DB-KILLER 1
8 |0268 DB-KILLER KIT 1
9 | 3204 EXHAUST KIT 1
10 | 3211 SUPPORT, EXHAUST 1
11 | 2754 GLASS WOOL 1
12 | 5855 INLET EXAUST 1
3203 SHORT EXHAUST SYSTEM 1
6422 LONG EXHAUST SYSTEM 1

10| Page




MIREZENT

10. RIGHT STEP / REAR BRAKE PEDAL
No Reference Description Reqd No.
STD | OP1 | OP2
1 [5980 R. HOLDER, STEP 1
2 5376 LARGE R. HOLDER, STEP 1
3 | 5377 BRAKE PEDAL 1
4 | 5379 SPACER, BRAKE PEDAL 1
5 | 5380 | 2387 BEARING, BRAKE PEDAL 1
6 |4230 R. ARM, STEP 1
7 4777 BOLT M8x45 1
8 [4111 NYLON, ARM 1
9 |5381 LEVER TOE 1
10 | 1923 COUNTERSINK BOLT M6x25 1
11 | 4460 CONICAL WASHER 2
12 | 0629 BOLT M8x30 2
13 | 4815 | 1687 END, BRAKE 1
14 | 1922 BOLT M6x25 1

2025 MOTO 5 11| Page




MIREZENT

11. LEFT STEP / SHIFT PEDAL
No Reference Description Reqd No.
STD | OP1 | OP2

1 (3907 L. HOLDER, STEP 1
2 4804 LARGE L. HOLDER, STEP 1
3 | 4173 (4276 PEDAL SHIFT 1
4 | 7537 INSIDE COLLAR, PEDAL SHIFT 1
5 [5380 7231 BEARING, PEDAL SHIFT 2
6 |5379 COLLAR, PEDAL SHIFT 1
7 |4230 L. ARM 1
8 |7519 BOLT M8x55 1
9 |4111 NYLON, ARM 1
10 | 5381 LEVER TOE, PEDAL SHIFT 1
11 [ 1923 BOLT M6x20 1
12 {0749 | 3842 ROD, SHIFT 1
13 | 1766 BOLT M6x20 1
14 | 1908 NUT M6 3
@ 15 | 6739 FORWARDING, SHIFT 1
16 | 1922 BOLT M6x25 1
17 | 3838 L. MALE BALL JOINT M6 1
18 | 3839 R. MALE BALL JOINT M6 1
19 | 6735 | 6734 COMPLETE SHIFT SYSTEM 1
20 | 4460 CONICAL WASHER 2
21 | 0629 BOLT M8x30 2

2025 MOTO 5 12| Page




MIREZENT

12. SWINGARM
No. Reference Description Reqd No.
€ sTD | op1|opP2
1 | 4356 SWINGARM ALUMINIUM 1
@ 2 2 7686 L. SPACER, SWINGARM 1
3 7683 C-RING, AXLE SWINGARM 1
4 | 7685 BEARING, SWINGARM 3
5 | 6287 L. INSIDE COLLAR, SWINGARM 1
6 | 7684 O-RING, INSIDE COLLAR 1
7 | 7687 R. INSIDE COLLAR, SWINGARM 1
8 | 7920 BEARING, SWINGARM 1
9 | 7689 R. COLLAR, SWINGARM 1
10 | 7460 AXLE, SWINGARM 1
11 | 5101 COPPER WASHER 1
12 | 5359 INSIDE COLLAR, SWINGARM-RR.CUSHION 2
13 | 5360 INSIDE BEARING, SWINGARM-RR.CUSHION 2
14 | 1766 BOLT M6x20 2

2025 MOTO 5 13| Page




MIREZENT

5

10 o
12. SWINGARM
Reference Description Reqd No.

STD | OP1 | OP2

5934 WASHER M6 2
7838 | 4792 CHAIN PROTECTOR, SWINGARM 1
1908 NUT M6 2
3188 BOLT M8x30 2
4541 NYLON, SUPPORT SWINGARM 2
4436 SUPPORT SWINGARM SET 2
2638 L. ADJUSTER, CHAIN 1
2641 R. ADJUSTER, CHAIN 1
4435 ADJUSTER BOLT, CHAIN 2
6624 C-RING, ADJUSTER BOLT 2
5453 SWINGARM PROTECTOR, CHAIN 1
7446 | 6702 | 6625 | CHAIN 1
4427 HOLSE CLAMP, RR. BRAKE 1
7384 BOLT M5x10 1

2025 MOTO 5 14| Page




MIREZENT

Spring
Ibs/mm kg/mm
250 4.5
300 53
350 6.2
400 71

13. REAR SHOCK
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 6271|6267 | 5439 | RR. CUSHION 1
2 3904 L. PLATE, CUSHION ARM 1
3 [3905 R. PLATE, CUSHION ARM 1
4 | 5375 SPACER, CUSHION 1
SPRING 5 |5373 COLLAR, CUSHION 4
No. | Reference Description 6 |5371 WASHER M10 4
Ibf/in | kgf/mm 7 | 3908 ROD ASSY, CUSHION 2
15 3100 175 3,1 8 [5360 BEARING, ROD ASSY 4
15 3097 225 4 9 |[5359 COLLAR, ROD ASSY 4
15 4951 250 4,5 10 | 1918 BOLT M10x105 1
15 3099 275 4,9 11 | 1916 NUT M10 1
15 3815 300 5,3 12 | 7406 ALLEN BOLT M10x45 1
15 3814 350 6,2 13 | 7407 HEX. BOLT M10x45 1
15 3098 400 7,1 14 | 5505 BOLT M10x30 2

2025 MOTO 5 15| Page




2025 MOTO 5

D

MIREZENT

14. FRAME BODY

No. Reference Description Reqd No.
STD | OP1 | OP2
1 1770 FR. SUPPORT, COWL 1
2 0629 BOLT M8x30 2
3 1248 WASHER M8 2
4 1890 NUT M8 4
5 7144 HOLDER, COIL / CDI 1
6 1922 BOLT M6x25 2
7 4579 BOLT M6x10 4
8 5305 LATERAL HOLDER, ENGINE 2
9 4113 | 6410 STEERING TOP 2
10 | 1908 NUT M6 2
AXLE M8x220 (AXLE M8x210),
11 ] 2847 1 7155 LATERAL HOLDER 1
AXLE M10x220 (AXLE M10x210),
12 3145 17156 LATERAL HOLDE(R ! !
13 5280 AXLE M8x90 1
14 5185 BOLT M8x25 2
15 1253 BOLT M8x20 2
16 4460 CONICAL WASHER M8 4
17 | 2796 LATERAL HOLDER SET, ENGINE 1
16| Page




MIREZENT

14. FRAME BODY
No. Reference Description Reqd No.
STD OP1 | OP2
18 7692 COLLAR SET, WEDGE ENGINE 1
19 5954 FR. WEGDE, ENGINE 1
20 1916 NUT M10 3
21 2482 AXLE M10x120 2
22 5371 WASHER M10 2
23 5365 RR. WEDGE, ENGINE 1
24 3844 FRAME BODY PROTECTOR, CHAIN 1
25 6704 NYLON, FRAME BODY 1
26 4701 BOLT, FRAME BODY 1
27 2979 NUT, BOLT FRAME BODY 1
28 1254 BOLT M6x30 1
29 4955 COLLAR, L. HOLDER COWL 2
30 6606 PLATEN, VOLTAGE REGULATOR 1
31 5934 WASHER M6 1
32 1766 BOLT M6x20 2
33 5300 FRAME BODY 1
11,12,13,17,
18, 19, 20, 21 2809 HOLDER KIT, FR. WEDGE

2025 MOTO 5 17| Page




MIREZENT

15. INTAKE BODY

AIR JET
No. Reference Description
9 1190 35/38/40/42/45/48 /50
2025 MOTO 5

MAIN JET
No. | Reference Description
3 1191 102 /105/108 /110/112/115/118/120/130/ 132

/135/138/140/142 /145 /148 /150 /155 / 160

No Reference Description Reqd No.
STD | OP1 | OP2

1 |3242| 8763 AIRBOX 1
2 | 6661 GASKET, ENGINE 1
3 3659 NOZZLE, ENGINE-CARBURETTOR 1
4 1766 BOLT M6x20 2
5 2571 CLAMP, NOZZLE 1
6 |6343|1160 CARBURETTOR PE28 1
7 | 2855 | 2854 TRUMPET 1
8 | 1191 MAIN JET 1
9 |1190 AIR JET 1
10 8246 ADMITION INLET AL

11 8242 ADAPTER 28MM MOTO 5

12 | 8434 KIT INLET - ADAPTER

18| Page




MIREZENT

16. ELECTRICAL INSTALLATION
No Reference Description Reqd No.
STD | OP1 | OP2
1 |5435 WIRING LOOM 1
2 | 5495 VOLTAGE REGULATOR 1%*
3 | 5349 START RELAY 1**
4 | 4754 ON & OFF ENGINE BUTTON 2
5 | 2110 | 3941 CDI 1**
6 |2104 UP COIL & PIPE 1¥*
7 | 2607 | 5210 PIPE, SPARK PLUG 1**
8 | 7806 FUSE 15A 2%
9 | 6664|5436 BATTERY 12V 1
10 | 0543 SPARK PLUG 1%*

2025 MOTO 5 19| Page




MIREZENT

17. FAIRINGS
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 0444 | 5297 FR. FENDER 1
2 | 4526|1973 LOWER FAIRING 1
3 [1758 AIR CHANNEL 1
4 |5310 L. NYLON, LATERAL FAIRING 1
5 | 8765|4524 L. LATERAL FAIRING 1
6 | 8764|4525 R. LATEAL FAIRING 1
7 | 1542 NYLON, FR. FAIRING 1
8 | 4523|5429 FR. FAIRING 1
9 | 6634 HOLDER, FR. COWL 1
10 | 1351 NYLON, HOLDER 2
11 [ 5312 R-CLIP 1
12 {1102 SCREEN 1
13 [ 6465 | 0651 BOLTS & WASHERS KIT, SCREEN 1
14 | 5528 | 1968 SEAT FAIRING 1
15 | 5391 SEAT FOAM 1
16 | 1904 SUPPORT, BATTERY 1
17 | 1896 | 3319 TAIL FAIRING 1
18 | 7384 BOLT M5x10 3
19 | 5937 BOLT M6x10 REDUCED HEAD 2
20 | 4579 BOLT M6x10 4
21 | 4305 BOLT M6x16 3
22 | 4808 BOLT M8x16 4
23 | 5524 QUICK BOLT 10
24 | 4460 CONICAL WASHER 4
25 | 5311 R. NYLON, LATERAL FAIRING 1
26 | 5392 | 1969 LARGE SEAT FAIRING
27 | 0520 QUICK BOLT KIT, FAIRING
28 | 3916 RUBBER BAND, BATTERY 1

2025 MOTO 5 20| Page




2025 MOTO 5

MIREZENT

18. ENGINE
No. Reference Description Reqd No.
STD | OP1 | OP2
1 | 0653 PLATEN & BOLT M6x8 1
2 | 5652 PINION, PLATEN & BOLT M6x8 1**
3 | 1827 MOTO 5 ENGINE 1

SPROCKET 415

No. | Referencia

Descripcion

2 5652

12D /13D /14D /15D /16D /17D / 18D

21 |Page




